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Product Information

Part Quantity Dimensions (mm) Color
MTS MOUSE N/A N/A
Universal Connector N/A N/A
Bracket (Left or Right) N/A N/A
Slot Nut M6 N/A N/A
Slot Nut M8 N/A N/A
M8x30 Screw N/A N/A
M8x14 Screw N/A N/A
M6x18 Flat Head Screw N/A Black
M8x10 Set Screw N/A N/A
Foam Pad N/A N/A

Product Usage Instructions




Assemble the MTS MOUSE according to the provided diagram in the manual.
Ensure that the universal connector is pre-assembled and positioned in the middle under the mouse plate.

Use the hex-key with ball head to tighten the components as necessary.

A w0 v~

Slide the assembled MTS MOUSE upside down and attach the pre-assembled universal connectors using the
provided screws.

Attach the left or right bracket as ordered to the respective side of the MTS MOUSE.

Loosely fasten the star knobs to allow swiveling of the MTS MOUSE.

To adjust the position, swivel the MTS MOUSE to the desired angle and then tighten the second star knob.
Slide the MTS MOUSE down until it touches the profile and then tighten the green-marked screws.
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To remove the mouse, loosen the star knob located on the underside of the MTS MOUSE.

Note: Refer to the provided manual for detailed diagrams and additional information.
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Shide dowwn until it touches
the profile. Then tighten the
green marked screws.

Tighten set screw
and knaob.
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